Ijamato

Parts List

SUPER HIGH SPEED
OVERLOCK STITCH MACHINE

AZ7000G-8

MODELS & DEVICES

AZ7020G-8 AZ7000G-8 AZ7003G-8
AZ7016G-8 AZ7025G-8 AZ7120G-8
AZ7125G-8

K2 € B3 SCI10

N 1AHATO SEWING MACHNE WFE. CO,LTD



N=YVAMDRA

CDIR—=Y) A MIAZTO020G-Y5-8(F X KR ZREEXETIICUTA SAMNEERLTWEY, BEH1~13
CRELRETIEZLHLTVWET,

EHR14~YTETIN, FEBESEZLHLTVET,
N=YUZAMRESNTVWBINT—OTEEIARXNEXEERDLTWVWET,

ARV ICREUTHBEFR, #ERIPOT1 XTI,

RSO (Parts No. DBIcREREEShTWET, )
[ ] AIEONR—=YUZINIHLT, SEEEINLBRERDULTVET,
[ 1 AIXIHParts No. BRURIVEDORR
¢ FEO/—=YURANMNHLT, SEBMENLPRRVETILEZEDLTVWET,

BREXOBDOER

Y ZONR—YVURMNIEEINTWSIIRRE EXOBIE. Parts No.(FlZIE, 2150210) THEVLWLET,
Y 0020004 Din&ld. 0020004 X (£20004T3EXTE L,

W IFPFa1—T7HEXOBRIRBERIERMSETEI L,

BH., TONR—=VYYIANDRHEEIZ. URICEDEEINZHEERHDETOTETEATI,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ7020G-Y5-8 with Flat Knife,
The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g2150210) which you require so that we can deliver the correct Parts to you.
¥ When the Part No.is “0020004" , please place an order for the part by showing “0020004"
or “20004" .
Y¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents =P

MISCELLANEOUS COVERS(1) AIX—B1R(1) 1
MISCELLANEOUS COVERS(2) AR—ER(2) 2
MISCELLANEOUS COVERS(3) 7N—BAR(3) 3
MISCELLANEOUS THREAD EYELETS REER 4
MISCELLANEOUS CRANKSHAFT &BUSHINGS FMRUC Ty 18% 5
NEEDLE BAR DRIVING MECHANISM e 6
KNIFE DRIVING MECHANISM X A8 7
PRESSER FOOT MECHANISM HITEE 8
UPPER LOOPER DRIVING MECHANISM ElL—Eg8 9
LOWER LOOPER DRIVING MECHANISM TIL—I 10
FEED DRIVING CONTROL MECHANISM AU U SRS 11
FEED DRIVING MECHANISM - IR 1 12
LUBRICATING MECHANISM faimiseE 13
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 AXARVY7EFNERHS 14
AZ7003G-8, 7025G-8 EXCLUSIVE PARTS Y7EFIERBE 15
AZ7016G-8 EXCLUSIVE PARTS Y7EFILERABSE 16
AZ7120G-8, 7125G-8 EXCLUSIVE PARTS(1) BT7EFTIERIG(1)17
AZ7120G-8 EXCLUSIVE PARTS(2) BYITEFIERABR(2)18
AZ7125G-8 EXCLUSIVE PARTS(2) BY7EFIERBR(2)19
K2 DEVICE(1) K2%i&(1) 20
K2 DEVICE(2) K2 #i&(2) 21
C DEVICE CXE 22
B3 DEVICE B3 &E&E 23
SC10 DEVICE SCI10%& 24
EXTRA PARTS FESRm 25
MICELLANEOUS SUPPORTING BOARD RTiRER 26
THREAD STAND RIAE 27
WARNING LABEL BEINRIL 28
LIST of MAIN SPARE PARTS FEFRUYR 29

INDEX | %3l 30




AZ7000G-8



MISCELLANEOUS COVERS(1)
S —

HIR—BEF&R(1)

1

RefNo Parts No. Description m % Amt. Req
1 2100006 Cloth Plate JOX7L—hk 1
2 2150210 Cloth Plate(Lower) JOZX7L—B(TF) 1
3 2100014 Rubber Cushion TJRARATL—MTF)EXRE 1
4 001123 Washer A 5
5 000644 Spring Washer A7V T Tw 4 3
6 110045 Screw(M4-0.7 X 12) Exry 3
7 2100011 Cloth Plate Eccentric Bushing IFxEYTyva 1
8 160001 Screw(M4-0.7 x 4) Exy 1
9 2100012 Collar{4 x 8 x 6mm) HnN>— 1

10 003637 Screw(1/8-44 x 2.5) Exy 1
11 2150015 Cloth Plate Spring JORTL—bkR% 1
12 110012 Screw(M4-0.7 x 5) Iz $7) 2
13 100001 Lock Nut OvoFfvhk 1
14 110031 Stop Screw(M4-0.7 x 12) ANy RRY 1
15 0020004 Oil Cap AN FvrvT 1
16 0020005 O-ring(P28) ovxvsy 1
17 2150287 Top Cover EHR— 1
18 110016 Screw(M4-0.7 X 15) Ry 6
19 2150026 Top Cover Gasket N PACVAQVE ) 1
20 2100864 Oil Reservoir Gasket i A e 1
21 2151054 Oil Reservoir S 1
22 006816 Screw(1/4-24 x 8) Exy 4
23 0032879 Oil Reservoir Rubber Cushion(Black-colored) Bk T A (2 ) 3
24 0033627 Oil Reservoir Rubber Cushion{Green-colored) Bk = L (R ) 1
25

26 2100875 Oil Reservoir Positioning Bar R EEE 4
27 300004 Washer AN A 4
28 120017 Screw(M5-0.8 x 15) xRy 6
29 0020137 Drain Hole Seal AGTE 1
30 005075 Drain Hole Screw(3/8-24 x 8) HRFRY 1
31

32 2151056 Wind Guide Plate BENIR 1
33 110013 Screw(M4-0.7 x 8) xRy 2
34 300043 Washer Ty 2
35 2049401 Serial Number Plate BETL—H 1
36 000726 Rivet IEXgR 2

AZ7000G-8



AZ7000G-8



MISCELLANEOUS COVERS(Z)
e ——

AIN—ER(2)

2

RefNo Parts No. Description m & Amt. Req
1 2150727 Side Cover BAlEmHh/— 1
2 110013 Screw(M4-0.7 x 8) xRy 5
3
4 2150018 Eye Guard Holder FAH—RiR 1
5 170032 Screw(M4-0.7 x 5) xRy 1
6 000010 Conical Spring Washer mMIRRx Ty 2+ 2
7 2150125 Eye Guard FAH—R 1
8 110076 Screw(M3-05 x 6) xRy 2
9 000444 Washer A 2

10 2150023 Needle Bar Oil Defender HiEm= T 1
11 110012 Screw(M4-0.7 x 5) Ry 2
12 2150024 Needle Bar Oil Seal - #eEY—IL 1
13 190015 Screw(M14-2 X 6) bRy 2
14 2150025 Logo Plate Adv—7#k 1
15 110106 Screw(M4-0.7 x 8) Exy 2
16 390183 “AZ-G” Logo Mark AZ-GOa~x—7v 1
17 390205 Brand Name Sticker(70mm) ghik 1
18 390204 Brand Name Sticker(122mm) #hik 1
19 2100538 Front Cover Latch Spring BIBFAN—S v FIRX 1
20 0024446 Front Cover Hook ARAFAN—-T v 1
21 001203 Screw(9/64-40 x 4.5) TRy 1
22 0020016 Front Cover Hinge Pin A ANR—E Iy 1
23 003637 Screw(1/8-44 x 2.5) xRy 2
24 2150728 Front Cover(Right) HIBRF H/— 1
25 0024095 Front Cover Hinge Spring BRI F A/N—b Y YIEK 1
26 2151055 Front Cover Hinge G R 2VAGl 1
27 2100534 Chip Guard(Openable) YIB%E IR 1
28 110003 Screw(M3.5-0.6 x 6) xRy 2
29 2129420 Model Plate(Green) BIAR (%) 1
30 _— Threading Chart(See the Table) REVR(TRER) 1
31 2100856 Front Cover Latch BT AN=-F v F 1
32 110054 Screw(M3-05 X 3.5) ERY 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() BI5UR 2 SE X DB IR (7 —

Models ThrI:;ZitralgNghart
AZ7000G-8 390608
AZ7003G-8 390608
AZ7016G-8 390608
AZ7020G-8 390663
AZ7025G-8 390663
AZ7120G-8 390663
AZ7125G-8 390663

e, WHEEEST)ZBASEL I,

AZ7000G-8



AZ7000G-8



MISCELLANEOUS COVERS(3)
L ———

AN—EIHR(3)

3

RefNo Parts No. Description m % Amt. Req
1 2100035 Feed Mechanism Cover B EAR— 1
2 2100921 Feed Mechanism Cover Gasket EYEANR=Ryxy 1
3 110048 Screw(M4-0.7 x 10) jl=) 5
4 2100047 Rubber Cushion B X K (h) 1
5 2110027 O-ring(P52) OBV Z/4 1
6 2110026 Ball Bearing Holder RFZYvI/#HT 1
7 110013 Screw(M4-0.7 x 8) xRy 7
8 2100318 Fan Cover 772 hIN— 1
9 110012 Screw(M4-0.7 X 5) Ry 2

10 150004 Screw(M4-0.7 x 6) xRy 1
11 2100961 Seal Plug B 2
12 2150022 Pushbutton Tyahyy 1
13 2100861 Oil Seal F1IL—IL 1
14 0033024 Retaining Ring AhyZUvy 2
15 0068517 Pushbutton Spring Ty amRTVIN%R 1
16 330008 Seal Plug B 1
17 330000 Seal Plug B 1
18 2150017 Fabric Guide Plate FENIR 1
19 110064 Screw(M4-0.7 x 8) xRy 2
20 2100918 Tail Cover Gasket BHNR—NRyEFY 1
21 2100037 Tail Cover #BhNR— 1
22 2150069 Seal Plug 5= 1
23 2100873 Ball Bearing Housing oIy 1
24 2100874 Ball Bearing Housing Gasket NIV TRy FY 1
25 130003 Screw(M4-0.7 X 7.3) xRy 3

AZ7000G-8



AZ7000G-8



MISCELLANEOUS THREAD EYELETS
L

REBBF

4

Ref.No Parts No. Description m % Amt. Req
1 2160122 Thread Guide Plate HERR 1
2 110013 Screw(M4-0.7 X 8) xRy 2
3 0024084 Thread Tension Spring Cap RBFNRFrv I (L) 4
4 0024083 Tension Spring Bushing FRAFF v REY IEX 4
5 0024157 Lower Looper Thread Tension Spring TJ/L—/CREF/NX 1
6 0020118 Thread Tension Spring Retainer REBF/RF ¥ v 7(T) 4
7 000178 Felt Zzlhk 4
8 0031111 Tension Disc HEAFm 8
9 000177 Felt 7zl 4

10 190016 Tension Post(Short) REATFEGR) 4
11 0032962 Tension Disc Eyelet HRIFFERE 3
12 0032952 Upper Looper Thread Tension Spring _EJIL—/CREBF/VX 1
13 0030255 Needle Thread Tension Spring HARBF/NXR 1
14 0024156 Needle Thread Tension Spring HRBF/NER 1
15 2150116 Tension DiscEyeletforNeedleThread #tARFAFERE 1
16 2150030 Oil Container SP& >y 1
17 2150031 Oil Container Plug B 1
18 310105 Felt SP7z)Lbk 1
19 2150032 Felt Holder SP7z)LhBRT 1
20 110013 Screw(M4-0.7 X 8) Exy 1
21 2150124 Needle Thread Eyelet Holder #HRBEEUT R 1
22 110001 Screw(M4-0.7 X 54) IExRY 4
23 2150115 Needle Thread Eyelet(Right) #RE(R) 1
24 006035 Screw(9/64-40 X 7) Ry 1
25 000644 Spring Washer A7V Ty v 1
26 000322 Nut +vk 1
27 2150114 Needle Thread Eyelet(Left) #HRB(E) 1
28 2150283 Needle Thread Pull-off #Rigy 1
29 110073 Screw(M4-0.7 X 7.5) IERY 1
30 000653 Knock Pin Jv oy 1
31 2150106 Thread Retainer Plate Support INRAFIR 1
32 2150107 Thread Retainer Plate AT 1
33 2150108 Thread Retainer Spring INRFI/RNR 1
34 170060 Screw(M2.5-045 x 4) IExy 1
35 2150034 Looper Holder Cover =B hNR— 1
36 110009 Screw(M4-0.7 X 8) Ry 2
37 0093303 Looper Driving Shaft Oil Seal W—IR#@AIL—I 1
38 2100229 Looper Holder Cover Spacer(Rubber) JL—/XBH/IN—IAR—Y 1
39 2150425 Looper Thread Eyelet(Left) = IRB(E) 1
40 130020 Screw(M4-0.7 X 8.3) xRy 1
41 2150423 Lower Looper Thread Eyelet TIL—/%RE 1
42 000014 Washer AR Y 2
43 110002 Screw(M3-0.5 X 5) Exy 1
44 110026 Screw(M3-0.5 X 6) =7 1
45 2150422 Upper Looper Thread Eyelet EIL—IRaE 1
46 0022215 Looper Thread Pipe RE/IT T 2

AZ7000G-8



000000000



MISCELLANEOUS CRANKSHAFT & BUSHINGS

FHEROTyvaEE% D
—

RefNo Parts No. Description m % Amt. Req
1 2150214 Machine Pulley TvvT-Y 1
2 160007 Screw(M6-1 X 6) =33 6
3 2110181 Oil Cooling Fan AT 7Y 1
4 160001 Screw(M4-0.7 X 4) IExY 5
5 2110184 Wave Washer BRIy Vv 1
6 2110183 Mechanical Qil Shield Htny 1
7 0093090 Crankshaft Ball Bearing(Right) IR=ILRF YU T(HF) 1
8 3100129 Bearing Adapter RPIV TRy 1
9 2150096 Oil Pump Driving Worm JA—LI 1

10 2150038 Crankshaft Bushing =S R 1
11 2150712 Crankshaft A2/ AIE AV S 1
12 2150209 Pin HEHIRE > 1
13

14 160027 Screw(M3-0.5 x 3) BERY 5
15 2100872 Crankshaft Ball Bearing(Left) R—=ILRF VU v F(E) 1
16 2150039 Crankshaft Bushing WTwya 1
17 2100105 UpperKnifeDriving ShaftBushing(Right) EXX@T v a(H) 1
18 2150043 Upper Knife - Feed Bar Driving Shaft Bushing E X 28 - XU T v v 2 2
19 2100117 Upper Knife Driving Shaft Oil Seal EAREALNT—IL 1
20 2150049 NeedleBar DrivingShaftBushing(Right) #t#&7 5> V87 v 1 (h) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) #H#E7 S > 287 v ¥ 1 (F) 1
22 003636 Cap Screw(5/16-32 x 3.5) BERY 1
23 000526 Gasket Ry Fy 1
24 2150040 Needle Bar Bushing(Upper) $HETya(h) 1
25 310108 Oil Wick b iy 1
26 2150041 Needle Bar Bushing(Lower) #HETv 21 (T) 1
27 2150046 UpperLooperDrivingShaftBushing(Front) _EJL—/SE7 v 2 = (8i) 1
28 2150047 UpperLooperDrivingShaftBushing(Rear) _EIL—/X8E7 v 3 1 (18) 1
29 2100272 Looper Driving Shaft Oil Seal =K@ A=) 1
30 2150044 LowerLooperDrivingShaftBushing(Front) TJL— /&~ v & 2 (8l) 1
31 2150045 Lower LooperDriving ShaftBushing(Rear) TIL—/XE7 v & 2 () 1
32 2150042 Feed Bar Driving Shaft Bushing(Left) #%UE~7 v ¥ 2 (k) 1
33 2150069 Seal Plug E 1
34 2100098 Control Lever Shaft Bushing EUBSLN—ET vy 1
35 2150050 Needle Bar & Needle Bar Bushing, C. Set ## - #t&E7 v 1 (1) 1
36 2100642 Needle Bar #iE 1

AZ7000G-8



AZ7000G-8



NEEDLE BAR DRIVING MECHANISM
L e

6

RefNo Parts No. Description m & Amt, Reg

1 2150105 Needle Bar Driving Connecting Rod-  #H#&EQOw R 1

2 120049 Screw(M4-0.7 x 16) =23 2

3 2100144 NeedleBar Driving ConnectingRodPin ~ #HEo/ Sy oY 1

4 160002 Screw(M4-0.7 x 5) xRy 1

5 2100899 Needle Bar Driving Lever #ED >V 1

6 120006 Screw(M6-1 X 12) IExRY 1

7 2100137 Collar(12 x 20 X 10mm) No— 1

8 160003 Screw(M5-0.8 X 5) =5 2

9 2150054 Needle Bar Crank Arm, C. Set HEy S0 H8) 1
10 2150053 Needle Bar Driving Shaft HEY S U 1
11 2100136 Needle Bar Crank Arm HEIS Y 1
12 300008 Washer Ty iy 1
13 140003 Screw(M6-1 X 18) Exy 1
14 2100138 Needle Bar Connecting Link HeEY VY 1
15 2100176 Needle Bar Connecting Link Pin HEUVIEY 2
16 310089 Oil Wick SHIAS 2
17 2150051 Needle Bar Connecting Bracket #isfa 1
18 110006 Screw(M3.5-0.6 x 10) xRy 1
19 160016 Screw(M4-0.7 X 4.5) =3 2
20 2100642 Needle Bar BHiE 1
21 2159106 Needle Clamp(Y) #1k X 1.
22 Needle(System : DC X 1) &t 2
23 001900 Screw(1/8-44 X 2.5) IEXRY 2
24 2150057 Stitch Plate Support Stay, C. Set FHRENT & X T (8) 1
25 2150058 Stitch Plate Support Stay #HHREfT AR T 1
26 000035 Roll Pin o=l 1
27 110009 Screw(M4-0.7 X 8) Ry 6
28 2100502 Stitch Plate Support(Rear) FHRET & (12) 1
29 110001 Screw(M4-0.7 X 5.4) xRy 1
30-1 2158043 Stitch Plate(Y5) #HiR 1
30-2 2158044 Stitch Plate(Y6) #iR 1
31 005345 Screw({11/64-40 x 8.3) xry 2
32 2100145 Stitch Plate Support(Front) EHiRENAT & (&) 1
33 110011 Screw(Mb-0.8 X 10) IERY 2
34 0032604 Rubber Cushion B A EE 1
35 2159206 Needle Guard(Front) 524 (R0) 1
36 110002 Screw(M3-0.5 x 5) Exy 1
37 2150035 HR Unit, Complete Set HR 45 (#8) 1
38 3100370 Tube Joint A THRF 1
39 2100152 Oil Tube(70mm) #&:m/8-1 7(70mm) 1
40 310005 Oil Wick S 1
41 2100533 HR Felt Holder HRZ z /L Er 1
42 310001 HR Felt HRZz/) bk 1
43 2100535 HR Felt Holder Bracket, C. Set HREfIA (4R) 1
44 2100536 HR Felt Holder Bracket HREUft& 1
45 000393 Roll Pin Aa—JLE> 1
46 110013 Screw(M4-0.7 X 8) xRy 1
47 320008 Fitting Stud(Short) BFERIL L) 1
48 000567 Seal Ny F 1
49 2150150 HR Unit Bracket HREEBS 1

AZ7000G-8



AZ7000G-8



KNIFE DRIVING MECHANISM XA V4
—
Ref.No Parts No. Description m % Amt. Req
1 2150428 Upper Knife Driving Connecting Rod +XXOw R 1
2 120049 Screw(M4-0.7 X 16) xRy 2
3 2100173 Driving Lever Pin EXAZEEEY 1
4 160002 Screw(M4-0.7 X 5) Exy 1
5 2100162 Upper Knife Driving Lever XX EhfE 1
6 120006 Screw(M6-1 x 12) ExrY 1
7 2100161 Collar{10 x 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 x 5) LRy 2
9 2150060 Upper Knife Driving Shaft L XX 1
10 2100165 Upper Knife Holder Positioner LEAXAZRILTEY 1
11 2100164 Upper Knife Holder(Flat Type) EXZRLT (FE) 1
12 110035 Screw(M4-0.7 X 10) kExy 1
13 0020496 Upper Knife(Flat Type) EXX(E) 1
14 000532 Washer AR J 1
15 110004 Screw(M3-0.6 x 8) XY 1
16 0093864 Seal Plug 5= 1
17 2150020 Lower Knife Holder Spring Stop TARNRRZS 1
18 110012 Screw(M4-0.7 X 5) J12=37 3
19 2100174 Cloth Plate Rubber Cushion BEIL 1
20 2150019 Front Cover i3/ — 1
21 110001 Screw(M4-0.7 X 54) xRy 2
22 2100009 Cloth Plate Spring Pin NRZTEY 1
23 2150021 Lower Knife Holder Locking Plate TXX&EMY IEX 1
24 0032919 Lower Knife Holder Spring TARNRER 1
25 2100166 Lower Knife Holder TXARE 1
26 110046 Screw(M5-0.8 x 12) Ry 1
27 000688 Guide Pin A1 REY 1
28 2100167 Lower Knife TAX 1
29 2100168 Lower Knife Clamp TARI 1
30 140014 Screw(M4-0.7 x 8) xRy 1

AZ7000G-8



AZ7000G-8

=
=0

=3
=
=
=9
=
=3
'

'

i




PRESSER FOOT MECHANISM
EEEEEEE—————_——— NS,

HITHE

8

Ref.No Parts No. Description m & Amt. Req
1 190088 Adjusting Screw(M10-0.75 x 30) HEIRY 1
2 100073 Lock Nut Avo+wvhk 1
3 2150149 Presser Spring TN 1
4 2150159 Presser Bar MmIiE 1
5 2100580 Presser Arm Positioning Guide Pin HIpEmye 1
6 340061 Spring Pin VAV 78 B 1
7 2150156 Presser Arm Stop BB b/ 1
8 110012 Screw(M4-0.7 X 5) Ry 1
9 2150155 Presser Foot Release Lever FHT 1

10 2150148 Presser Foot Release Lever Spring FHEINR 1
11 170045 Screw(M4-0.7 x 5) xRy 1
12 180001 Screw(M4-0.7 X 4.5) IR TrRY 1
13 2150143 Presser Foot Lifter Lever HIBSLIN— 1
14

15 170065 Screw(M8-1.25 x 10) xRy 1
16 2150142 Presser Foot Lifter Lever Stop HITHESLIK—X kvt 1
17 120010 Screw(M6-1 x 10) Exry 1
18 2150144 Presser Foot Lifter Lever Link HIBSLNK—UVs 1
19 2100518 Presser Foot Shaft Collar HWIgHh>— 1
20 120017 Screw(M5-0.8 X 15) IExY 1
21 2100192 Intermediate Lever HITERL /N— 1
22 110065 Stop Screw(M4-0.7 x 12) AbyTFRY 1
23 100001 Lock Nut Ay oFyk 1
24 2150139 Presser Foot Lifter Lever Spring HITBS L IIN—% 1
25 2100099 Presser Foot Shaft Bushing HIg/vya 1
26 160007 Screw(M6-1 X 6) xRy 1
27 2150140 Presser Arm, Complete Set I E(R) 1
28 2100189 Presser Foot Shaft T 1
29 2150141 Presser Arm T 1
30 2100199 Presser Arm Hinge Pin BIpib>yeEy 1
31 160001 Screw(M4-0.7 x 4) Exy 1
32-1 2157057 Presser Foot, C. Set(Y5) $.T (#8) 1
32-2 2157058 Presser Foot, C. Set(Y6) T ($8) 1
33 2157000 Presser Foot Hinge Hreyy 1
34 110004 Screw(M35-06 x 8) 8% 1
35 2157040 Presser Foot Half-stay ¥EER 1
36 110050 Screw(M3.5-0.6 x 4.5) xRy 1
37 2157020 Presser Foot(Lower) HI(T) 1
38 0034535 Thread Chain Guide EBHAR 1
39 004237 Screw(3/32-56 x 2.6) R 1
40-1 2157205 Presser Foot Stitch Tongue(Y5) I 1
40-2 2157206 Presser Foot Stitch Tongue(Y6) M 1
41 2107643 Finger Guard T4V HHA—-R 1
42 000444 Washer AR 1
43 005036 Screw(1/8-44 x 5.6) xR 1
44 0020271 Thread Chain Cutting Knife FxAVAVEY 1
45 004097 Screw(3/32-56 X 4.2) xRy 1
46 2150158 Presser Bar, C. Set BI&EG) 1

AZ7000G-8



\
\
\

AZ7000G-8




UPPER LOOPER DRIVING MECHANISM
L —

LIL—NEHE

9

RefNo Parts No. Description m Amt. Req
1 2100900 Looper Driving Lever Connecting Rod JL—/tOw R 1
2 120049 Screw(M4-0.7 x 16) Ry 4
3 2100088 Connecting Rod Swing-proof RLUIEX 2
4 2150225 Upper Looper Driving Lever EIL— ek 1
5 120006 Screw(M6-1 x 12) xRy 1
6 2150070 Looper Driving Shaft EIL— /X 1
7 2160051 Driving Shaft Thrust Ring ASANYY 1
8 2150075 Driving Shaft Thrust Ring AZANIVY 1
9 2100161 Collar{10 x 19 x 9mm) ho— 1

10 160001 Screw(M4-0.7 X 4) ExY 2
11 2150130 Upper Looper Thread Pull-off Elb—nzgy 1
12 110009 Screw(M4-0.7 x 8) Ry 2
13 2150429 Upper Looper Bar Crank Arm, C. Set EIL—/XU S>> o(#8) 1
14 6200114 Upper Looper Bar Guide Bushing JL—IRERXZ )L 1
15 2100227 Upper Looper Bar Guide Cover I—IREARE 1
16 130001 Screw(M2.5-045 x 6) xRy 1
17 110071 Screw(M2.5-045 X 6) xRy 1
18 2100884 Upper Looper Bar Guide, Complete Set  JL— /SRR (#H) 1
19 2100221 Upper Looper Bar Crank Arm EN=RO0Zvo 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) rExy 1
22 2100903 Upper Looper Bar Crank Arm Pin E—=—RoS2oEY 1
23 160002 Screw(M4-0.7 X 5) XY 1
24 310089 Oil Wick picFiy 1
25 2100667 Upper Looper Bar JL—/\8E 1
26 000629 Seal Plug i 1
27 2100892 Upper Looper Bar Guide IL—IRERN 1
28 310065 Qiling Felt Zz)bk 1
29 2109323 Upper Looper(for Needle Size #9~14) LIL—/X{(#HBF #9~ 14 ) 1
30 210009 Screw(1/8-44 X 3.2) =3 1
31 2150430 Standard Pin BHELY 1
32 120013 Screw(M6-1 x 15) xry 2
33 2100854 UpperLooperSupplementaryThreadEyelet £ — /B RE 1
34 2100851 Lower Looper Thread Pull-off TIL—ikig) 1
35 000014 Washer A A 1
36 110002 Screw(M3-0.5 x 5) j=3) 1
37 2100890 Upper Looper Bar, C. Set JL—/EE(R) 1

AZ7000G-8



AZ7000G-8



LOWER LOOPER DRIVING MECHANISM
-

TIL— I e Hs

10

RefNo Parts No. Description m & Amt. Req
1 2100215 Looper Driving Lever Connecting Rod JL—/80w K 1
2 120049 Screw(M4-0.7 X 16) xRy 4
3 2100088 Connecting Rod Swing-proof ®L kX 1
4 2150226 Lower Looper Driving Lever TIL—/XEhpE 1
5 120006 Screw(M6-1 x 12) IERY 1
6 2100902 Driving Shaft Thrust Ring AZAMZL—h 1
7 2100161 Collar(10 X 19 X 9mm) Hn7— 1
8 160003 Screw(M5-0.8 x 5) Exy 3
9 2100219 Looper Driving Shaft L—/E 1

10 2100211 Lower Looper Holder Arm TIL—NAE 1
11 300008 Washer A A 1
12 140002 Screw(M6-1 x 14) IERY 1
13 2150424 Thread Pull-off TIL—/XERED 1
14 110009 Screw(M4-0.7 x 8) Exy 1
15 2109347 Lower Looper TIL—=NK 1
16 2159207 Needle Guard(Rear) #HZT(8) 1
17 110036 Screw(M3-05 x 6.5) xR 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Evxy 1
19 300106 Conical Spring Washer mMIRRTY v 1

AZ7000G-8



AZ7000G-8



FEED DRIVING CONTROL MECHANISM
.

HIE U SR E S

11

RefNo Parts No. Description m % Amt. Req
1 2150064 Main Feed Bar Lever BEY LIR— 1
2 120006 Screw(M6-1 x 12) ERY 4
3 2100251 Main Feed Bar Lever Pin #xk) LI—EY 1
4 300000 Washer Ty 3
5 100002 Nut Fvk 1
6 000669 Washer Tviy 2
7 2150075 Thrust Plate AZAMTL—bH 1
8 0095027 Retaining Ring AbhyFUs 1
9 2100248 Main Feed Bar Connection BEUIVY 1

10 2100249 Connection Bushing BEUUYITvya 1
11 140001 Screw(Mb-0.5 X 12) kxy 1
12 2100266 Feed Bar, Complete Set HIEX ) & (1) 1
13 2100242 Main Feed Bar #BxrUE 1
14 2100241 Differential Feed Bar AEUS 1
15 2100243 Differential Feed Bar Connection 1P 3R A7/ 1
16 2100244 Connection Bushing AEVYYI Ty 1
17 140000 Screw(M5-0.5 X 15.5) =) 1
18 2150065 Feed Bar Driving Shaft XY 1
19 2150066 Feed Bar Driving Shaft Lever 3 ) g 1
20 2100288 Connecting Rod Pin EUOv REY 1
21 160007 Screw(M6-1 X 6) xRy 1
22 2100671 Differential Rocker, Complete Set B Y B (#E) 1
23 2100672 Differential Rocker anxY B 1
24 2100673 Differential Regulating Slider A1 1
25 2100674 Differential Regulating Slider Cap ASHA5TE 1
26 110033 Screw{M3-05 X 6) IExy 2
27 2100269 Differential Lever(Right), C. Set =&)L /\— (&) () 1
28 2100252 Slider Link RZAFIVY 1
29 0068202 Retaining Ring ARy FU2T 1
30 2100253 Slider Link Pin A4V oY 1
31 2100262 Differential Lever(Right) =L/~ (H) 1
32 2100267 Collar(10 X 17 X 8mm) ho— 1
33 160001 Screw(M4-0.7 X 4) kxry 2
34 000690 Spring Pin PP, 1
35 2100256 Differential Lever Spring ZHLI/IN—/xR 1
36 0020538 O-ring(P7) (ORVRZ7A 1
37 2100263 Differential Lever(Left) =g L II—(EF) 1
38 000528 Washer Tyiy 1
39 000561 Conical Spring Washer HRRT v v 1
40 100000 Adjusting Nut FES v b 1
41 190001 Adjusting Screw(M6-1x11.5,M4.5-05x4) Faffir 1
42 2100271 Differential Feed Graduation * ) BER 1
43 110016 Screw(M4-0.7 x 15) xRy 2
44 0020350 Differential Lever Stop EFLN—ZX IR 2
45 110017 Screw(M5-0.8 x 8) xRy 2
46 2100257 Adjusting Screw FIvARY 1
47 2100264 Adjusting Block FIv A5 1
48 2100259 Adjusting Block Spring FIvATINR 1
49 0034293 Retaining Ring AbyZUy 1

AZ7000G-8



12

AZ7000G-8



FEED DRIVING MECHANISM
e —

=Yg

12

RefNo Parts No. Description m & Amt. Req
1 2100865 Feed Bar Guide Support KUBAC RYR-~ 1
2 110064 Screw(M4-0.7 x 8) IERY 4
3 110004 Screw(M35-0.6 x 8) xRy 5
4 2100866 Feed Bar Shield(Front) #E=UEY—ILED 1
5 2100867 Feed Bar Shield(Rear) EVBY—IL(E) 1
6 2100869 Feed Bar Shield Guide EUBY—IHAR 1
7 2100870 Feed Bar Guide EUEHAR 2
8 2100868 Feed Bar Shield(Upper) EUBY—=I(L) 1
9 2150063 Feed Bar Guide Bushing EUBAAMRT v 1

10 160007 Screw(M6-1 X 6) Exy 1
11 2150290 Feed Bar Block(Rear) Shaft A B (1) il 1
12 120027 Screw(M4-0.7 x 25) xRy 1
13 2100283 Feed Bar Block(Rear) AE(R) 1
14 2150289 Feed Bar Block(Rear) Lid AERE 1
15 130002 Screw(M3-05 x 6) Ry 1
16 2100280 Feed Bar Block(Front) AEI(E) 1
17 2100284 Eccentric Pin Holder EBUIFEYEVRMAE 1
18 0020401 Feed Dog Eccentric Pin pr. 3t o A ] 1
19 2100277 Feed Dog Eccentric EVIFEY 1
20 2100278 Roller Bearing ——RkILRFPYUT 1
21 2100275 Feed Dog Driving Connecting Rod EUOy R 1
22 2100276 Feed Dog Regulating Eccentric RUSRHISEY 1
23 180002 Screw(M3-0.5 x 4) XY 2
24 110070 Screw(M3-05 X 6.3) xRy 1
25 2100289 Feed Dog Regulating Plate Spring EURMZL—bRx 1
26 0023473 Feed Dog Regulating Plate EUSRBE L — bk 1
27 2100279 Feed Dog Regulating Gear e ) 1
28 180003 Screw(M5-0.8 x 8) R 1
29 160003 Screw(M5-0.8 X b) IERY 3
30-1 2109005 Differential Feed Dog(Y5) BxY 1
30-2 2109009 Differential Feed Dog(Y®6) BRE Y 1
31 2109006 Main Feed Dog #ixY 1
32 2109067 Auxiliary Feed Dog sx) 1
33 110026 Screw(M3-0.5 X 6) xRy 1
34 2150067 Connecting Rod Cover EUOY RANR— 1
35 130003 Screw(M4-0.7 X 7.3) Exy 2
36 2150291 Collar(7 x 15 X 10mm) Hho— 1
37 160001 Screw(M4-0.7 x 25) bRy 1

AZ7000G-8



©
)

e—3

AZ7000G-8



LUBRICATING MECHANISM 40 Sph e 13
“
Ref.No Parts No. Description m A Amt. Req
1 2150714 Oil Pump, Complete Set R 7 (#) 1
2 21507104 Worm Wheel DA — LRk =) 1
3 160007 Screw(M4-0.7 x 4) EXY ’ 4
4 120049 Screw(M4-0.7 x 16)[M4-0.7 X 15] =87 2
5
6 000567 Seal AQTE SV 1
7 2150723 Oil Tube, Complete Set Bim/A 7 (38) 1
8 3100370 Oil Tube Fitting One Way End FOERF 4
9 0031831 Oil Tube Clamp KRR 7
10 2150724 Oil Tube(4.6 x 6.4 X 242 5mm) b=y I AC Gl 1
11 320008 Oil Tube Fitting Stud(M86-1) EWRFERIL b 2
12 2150722 Suction Tube, C. Set A1 T (#8) 1
13 3100371 Oil Tube Fitting Two Way AOEHE 1
14 2110261 Oil Tube(4.6 X 64 X 15mm) T G 1
15 2100957 Oil Filter pr R Eah 1
16 2150725 Suction Pipe(Upper), C. Set WA/ Z (L) (H8) 1
17 2150726 Suction Tube(4 X 6 x 200mm) WAIA T 1
18 2100928 Suction Tube(2.5 X 4 x 60mm) WAL T 1
19 2100929 Suction Pipe(Upper) A1 F(E) 1
20 310073 Felt 7zl b 1
21 2150202 Oil Tube, Complete Set ¥l 7 3) 1
22 2150207 Oil Tube(4.6 x 6.4 x 320mm) b= A G 1
23 320009 Oil Tube Fitting Stud(Long)(M6-1) EWMFRILEE) 1
24 2150710 Oil Pressure Regulating Valve, C. Set BEFR(H) 1
25 2150713 Oil Pressure Regulating Valve FER 2
26 0080503 Oil Pressure Regulating Ball RBER—ILF 1
27 0030748 Guide Pin A1 REY 1
28 2150102 Spring WX 1
29 006861 Adjusting Screw(1/4-40 x 5) ARy 1
30 000419 Nut Fvk 1
31 2150325 Oil Filter Cap FAAILTNIFvry T 1
32 110045 Screw(M4-0.7 X 12) Exy 3
33 3100061 O-ring(P42) ovyvsy 1
34 3100345 Oil Filter AALIWLT 1 LE 1
35 3100329 Filter Housing AT I HE 1
36
37 2150056 Oil Pipe dAWNRAT 1
38
39 2100896 Qil Pipe, C. Set 1 ILIRA T (#8) 1
40 2100895 Oil Pipe FAIIIRATF 1
41 000456 Seal Plug S 1
42 310090 Oil Wick SR 1
43 2100032 Oil Sight Gauge LN T—Y 1
44 0020538 O-ring(P7) ouyvy 1
45 110053 Screw(M6-1 X 8) xRy 1
46 320012 Oil Tube Fitting Stud(1/4-40) EWRFARIL & 2
47 320016 Oil Tube Fitting Stud(1/4-40) BE]MFRIL L 1

AZ7000G-8



14

UPPER KNIFE (Angled Type)

m
8 e

AZ7000G-04-8

10 52 5 16
égr/// 15
2 NP % .14

AZ7000G-8



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 AXARUVY7EFIERABS
e

14

Ref.No Parts No. Description m A Amt. Req
1 2100385 Upper Knife Holder EXAXRILY (A) 1
2 0020491 Upper Knife EXX 1
3 2101435 Upper Knife Clamp LEAZBT 1
4 2100354 Upper Knife Chip Guard YIEB# Y 1
5 140012 Screw(M4-0.7 X 18.5) Ry 1
6 2100349 Upper Knife Clamp Plate EAZBIZS 1
7 2100353 Upper Knife Stop EXZZ b wiX 1
8 110038 Screw(M2.5-045 x 4.5) xRy 1
9 000665 Washer Tyoy 1

10 2157086 Presser Foot, Complete Set(04) I (18) 1
11 2157000 Presser Foot Hinge il ol ) 1
12 110004 Screw(M3.5-0.6 x 8) xRy 1
13 2107030 Presser Foot(Lower) BI(T) 1
14 2107004 Presser Foot Stitch Tongue(04) M 1
15 2107640 Finger Guard T4 VHHA—R 1
16 005036 Screw(1/8-44 x 56) kExy 3
17 2100050 Cloth Plate JOQRA7L—hk 1
18 2150211 Cloth Plate{Lower) JORXTL—K(F) 1
19 2100052 Rubber Cushion JOXTL— MTEARK 1
20 2158040 Stitch Plate(O4) #HiR 1
21 2109000 Differential Feed Dog gy 1
22 2109001 Main Feed Dog Hx 1
23 2101027 Blind-Hemming Guide, C. Set B3I ER(4R) 1
24 2101026 Overhanging Guide Hinge, C. Set EH(f8) 1
25 0034867 Hemming Positioner R GE)  a 1
26

27 000533 Washer Ty 1
28 007006 Screw(9/64-40 X 4) xRy 1
29 2101021 Blind-Hemming Edge Guide, C. Set IR A (#8) 1
30 2101020 Blind-Hemming Edge Guide BwEIIERS 1
31 009624 Screw(1/8-44 X 5.3) Exy 1
32 0022445 Swing-out Lever RAVITTFTIRLIN— 1
33 004150 Screw(11/64-40 x 5.2) xRy 1
34 000172 Conical Spring Washer mRRrIv ¥ 1
35 000334 Nut Tk 1
36 0022446 Overhanging Guide Hinge Stop ERA by R 1
37 001331 Screw(9/64-40 x 3.8) Exy 1
38 0022447 Swing-out Lever Holder AAVT T NLIR—BfE 1
39 0022448 Swing-out Lever Stop RAVITPIRNLIN—=ZA YR 1
40 0022435 Edge Guide Positioning Pin EREEEY 2

Ref. No 41 to 56

See the following page.

AZ7000G-8



14

UPPER KNIFE (Angled Type)

AZ7000G6G-04-8
10 52 53& 16

. é ’/ﬁ/ 15
2 NP % 14

AZ7000G-8



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 AXZRUY7IFIERARS

14

e

RefNo Parts No. Description m % Amt. Req
41 0022436 Positioning Pin Holder Spring EREELVRI/NR 2
42 001225 Screw(1/8-44 x 2.8) Jl=87) 1
43 001196 Screw(1/8-44 x 6) xRy 3
44 2101022 Edge Guide Adjusting Holder T =y 1
45 004106 Screw(9/64-40 x 6.5) xRy 2
46 007619 Screw(9/64-40 x 6.3) Exy 1
47 0022443 Adjusting Screw Guide Piece REIRIAAR 1
48 006444 Adjusting Screw(1/8-44 x 12.9) REIRY 1
49 0022444 Edge Guide Adjusting Holder Cover 25| BEIAE 1
50 110047 Screw(M4-0.7 X 10) 5% 2
51 0060297 Pin Ey 1
52 2157040 Presser Foot Half-stay YEEH 1
53 110050 Screw(M3.5-0.6 x 4.5) Exy 1
54 2109320 Upper Looper EIL— 1
55 0024157 Needle Thread Tension Spring HARFF/AX 1
56 0024156 Lower Looper Thread Tension Spring TJ/L—/SREAEF/CR 1

AZ7000G-8



15
AZ7003G-8, 7025G-8

AZ7003G-04-8

AZ7000G-8



AZ7003G-8, 7025G-8 EXCLUSIVE PARTS
T ——

Y7 ETINERARS

15

Ref.No Parts No. Description m % Amt. Req
1 2157050 Presser Foot, C. Set(04) T (#8) 1
2 2157000 Presser Foot Hinge HIbEYY 1
3 110004 Screw(M35-0.6 x 8) Exy 1
4 2157020 Presser Foot(Lower) HWI(T) 1
5 2157200 Presser Foot Stitch Tongue(04) m 1
6 2107643 Finger Guard TAVHA—R 1
7 000444 Washer TyTy 1
8 005036 Screw(1/8-44 x 56) xRy 1
9 0034535 Thread Chain Guide ERAACR 1

10 004237 Screw(3/32-56 X 2.6) xRy 1
11 2157040 Presser Foot Half-stay HEEH 1
12 110050 Screw{M3.5-0.6 X 45) xRy 1
13 2158041 Stitch Plate(04) #ix 1
14 2109320 Upper Looper =R 1
15 0060297 Pin (% 1
16-1 2157118 Presser Foot, C. Set(Y5) T (%) 1
16-2 2157119 Presser Foot, C. Set(Y6) 30T () 1
17 2107631 Presser Foot({lLower) HI(F) 1
18-1 2107650 Presser Foot Stitch Tongue(Y5) i 1
18-2 2157651 Presser Foot Stitch Tongue(Y6) M 1
19 2107670 Presser Foot Tape Guide BIF—7HCR 1
20 001230 Screw(3/32-56 x 3.8) IExy 1
21 0024130 Tape Guide(Upper) F—=7H1 k(L) 1
22 110012 Screw(M4-0.7 X B) 1Exy 2
23 000538 Washer Ty 2

AZ7000G-8



16
AZ7016G-8

1

AZ7000G-8




AZ7016G-8 EXCLUSIVE PARTS B 7EFTINERES 16
L
RefNo Parts No. Description m 4 Amt. Req
1 2157185 Presser Foot, C. Set(02) T ($8) 1
2 2157002 Presser Foot Hinge Hreyy 1
3 110004 Screw(M35-0.6 x 8) xRy 1
4 0024505 Presser Foot(Lower) HI(TF) 1
5 0024421 Presser Foot Hinge Spring HIEYINRx 1
6 004131 Screw(1/8-44 x 6) xRy 1
7 0022156 Thread Chain Guide FERAACR 1
8 004237 Screw(3/32-56 X 2.6) IExry 1
9 0024506 Presser Foot Stitch Tongue m 1
10 004138 Screw(1/8-44 X 5) Exy 1
11 2108016 Stitch Plate, Complete Set iR (18) 1
12 2108017 Stitch Plate ik 1
13 2108015 Stitch Plate Tongue #HiRm 1
14 004204 Screw(3/32-100 x 2.2) xRy 1
15 0024503 Stitch Plate Tongue Stop FRMR it 1
16 001228 Screw(3/32-56 x 3.2) xRy 1
17 2109017 DifferentialFeedDog(withRubberFace) AR ) (T LEY) 1
18 2109018 Main Feed Dog{with Rubber Face) BE (T LX) 1
19 2109019 Auxiliary Feed Dog sE 1
20 000932 Rubber Cushion(Large) 18 X FE(K) 1
21 000933 Rubber Cushion(Medium) 18 X (d) 1
22 0023580 Upper Knife EXXR 1
23 2100346 Upper Knife Holder EAZXRILSY 1
24 180002 Screw(M3-05 x 4) xRy 2
25 300040 Washer Ty 1
26 2100177 Lower Knife Holder TAXE 1
27 2109320 Upper Looper FIL—K 1
28 0060297 Pin vy 1

AZ7000G-8



17
AZ7120G-8, 7125G-8(1)

AZ7000G-8



AZ7120G-8, 7125G-8 EXCLUSIVE PARTS(1) YIEFLERERA() 17
L —

Ref.No Parts No. Description m % Amt. Req
1 2150259 Eye Guard Spacer FAH—RAR—Y 1
2 100001 Nut Fvhk 1
3 2100134 Needle Bar Driving Lever HET v Uk 1
4 2150602 Crankshaft Bushing FIwvya 1
5 2150255 Crankshaft , I v Tk 1
6 2150418 Needle Thread Pull-off gy 1
7 110064 Screw(M4-0.7 x 8) IRy 1
8 000644 Spring Washer ATV T Ty 1
9 2121234 Upper Knife Holder(Flat Type) EXZRILEY () 1

10 2150256 Upper Knife(Flat Type) EAR(E) 1
11 2100160 Upper Knife Driving Connecting Rod EXZXOwv R 1
12 2101416 ~ Upper Looper Driving Lever EIL— /e 1
13 2101418 Driving Shaft Thrust Ring AZANIYVY 1
14 2100215 Looper Driving Lever Connecting Rod JL—/O0v K 1
15 2150258 Lower Looper Driving Lever TIL—/ R 1
16 2100218 Driving Shaft Thrust Ring ASANYVY 1
17 2119323 Upper Looper EiL—i 1
18 2150415 Looper Holder Cover W—IREHN— 1

* The frame of this model is different from that of AZ7020G-8.
* 7L —Ah ZAZ7020G-8L B2 h 3,

AZ7000G-8



18
AZ7120G-8(2)

AZ7120G-Y5-8, Y6-8, Y8-8

3-1
3-2

AZ7000G-8



AZ7120G-8 EXCLUSIVE PARTS(2)

YT7EFILERBRE2) 18

Ref.No Parts No. Description m 4 Amt. Req
1-1 2158045 Stitch Plate(Y5) R 1
1-2 2158044 Stitch Plate(Y6) iR 1
1-3 2158047 Stitch Plate(Y8) iR 1
2 2109009 Differential Feed Dog(Y) e 1
3-1 2157058 Presser Foot, C. Set(Y5, Y6) I (48) 1
3-2 2157081 Presser Foot, C. Set(Y8) T (1) 1
4 2157000 Presser Foot Hinge Hrery 1
5 110004 Screw(M35-0.6 x 8) xRy 1
6 2157040 Presser Foot Half-stay HEE R 1
7 110050 Screw(M3.5-0.6 x 4.5) xRy 1
8 2157020 Presser Foot (Lower) #HI(T) 1
9-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) i 1
9-2 2157212 Presser Foot Stitch Tongue(Y8) m 1

10 - 2107643 Finger Guard T4VHA—R 1
11 000444 Washer vy 1
12 005036 Screw(1/8-44 x 5.6) R 1
13 0034535 Thread Chain Guide ERAR 1
14 004237 Screw(3/32-56 x 2.6) - Exy 1

AZ7000G-8



19

AZ7125G-8(2)

AZ7125G-Y5-8, Y6-8

AZ7000G-8



AZ7125G-8 EXCLUSIVE PARTS(2)

H7EFLERZRE2) 19

Ref.No Parts No. Description m % Amt. Req
1 0024130 Tape Guide(Upper) F—THA1 R(E) 1
2 110012 Screw(M4-0.7 x 5) Exy 2
3 2157119 Presser Foot, C. Set(Y5, Y6) T ($H) 1
4 2157000 Presser Foot Hinge Hreyvy 1
5 110004 Screw(M3.5-06 X 8) IRy 1
6 2107631 Presser Foot {Lower) BT (F) 1
7 2107651 Presser Foot Stitch Tongue(Y5, Y6) m 1
8 2107643 Finger Guard T VAA-R 1
9 000444 Washer Ty v 1

10 005036 Screw(1/8-44 X 5.6) LRy 1
11 2107670 Presser Foot Tape Guide BIF—7H14R 1
12 001230 Screw(3/32-56 x 3.8) xRy 1
13 0034535 Thread Chain Guide EBEACR 1
14 004237 Screw(3/32-56 x 2.6) ExRY 1
15 2157040 Presser Foot Half-stay FEE R 1
16 110050 Screw(M3.5-0.6 X 4.5) xRy 1
17-1 2158045 Stitch Plate(Y5) R 1
17-2 2158044 Stitch Plate(Y6) #HiR 1
18 2109009 Differential Feed Dog(Y) B 1
19 000538 Washer Ty 2

AZ7000G-8



20

K2 DEVICE(T)

1

AZ7000G-8



K2 DEVICE(T)
L -

K2EE(1)

20

Ref.No Parts No. Description m % Amt. Req
1 2159901 K2 Device, Complete Set K2 & (#8) 1
2 2111050 Suction Pipe, Complete Set WRIAE (4H) 1
3 2111051 Suction Pipe oA E AR 1
4 310017 Oil Wick SH 1
5 000755 Qil Wick Pin EXEY 1
6 2111063 Suction Pipe Cover BAE AN~ 1
7 004237 Screw(3/32-56 x 2.6) xRy 1
8 004404 Screw(3/32-56 x 5.1) xRy 2
9 2111055 Upper Trimming Knife A 1

10 004131 Screw(1/8-44 x 6) Ry 1
11 004139 Screw(3/32-56 x 3) XY 2
12 2111059 Lower Trimming Knife Holder Pin THAXREY 1
13 2111056 Lower Trimming Knife TH 1
14 004236 Screw(3/32-56 x 4.2) Exy 1
15 2111057 Lower Trimming Knife Driving Plate =~ TXEREIR 1
16 21110862 Spring Sleeve THNRERRAY—=T 1
17 2111061 Lower Trimming Knife Pushing Spring THEZ/(X 1
18 2111066 Spring Protect Washer TRHRRTYy >+ 1
19 2111060 Washer Ty 1
20 2111067 Air Shield Rubber RRRARSIE T A 1
21 007623 Screw(9/64-40 X 5.3) IR 2
22 2111058 Lower Trimming Knife Guide Support THXH A REftE 1
23 110068 Screw(M4-0.7 X 8) Exy 1
24 2101011 Lower Trimming Knife Guide TAHAAR 1
25 270001 Screw(1/8-44 x 3) TRy 1
26 0021451 Suction Power Control, C. Set &5 HREE ) 1
27 0021457 Suction Power Control Tube(Inner) U E bk 1
28 0021456 Suction Power Control Tube s HEEE 1
29 001892 Screw(1/8-44 x 2.9) =3 1
30 0021450 Nylon Hose &5l Fa—7 1
31 2101059 Cloth Plate Spacer 07—k RAR—Y 1
32 110042 Screw(M35-06 x 4) xRy 2
33 2151000 Suction Pipe Support FAERM & 1

AZ7000G-8



21
K2 DEVICE(2)

AZ7003G-04-8/K2
1 , 12

AZ7003G-04-8/B3/K2

13

AZ71206G-Y5-8/K2, Y6-8/K2, Y8-8/K2

22-1
22-2

AZ7000G-8



K2 DEVICE(2)

“

K2 EE (2)

21

Ref.No Parts No. Description m % Amt. Req
1 2157062 Presser Foot, C. Set(04) T (f8) 1
2 2157000 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 x 8) xRy 1
4 2157020 Presser Foot {Lower) HI(F) 1
5 2157200 Presser Foot Stitch Tongue(04) m 1
6 2107643 Finger Guard TA4VHA~R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 x 5.6) xRy 1
9 2107219 Thread Chain Guide ZEHAR 1

10 004237 Screw(3/32-56 x 2.6) Exy 1
11 2157040 Presser Foot Half-stay HEE 1
12 110050 Screw(M3.5-0.6 x 4.5) xRy 1
13 2157072 Presser Foot, C. Set(04) HI(f8) 1
14 2157204 Presser Foot Stitch Tongue(04) K 1
15 2157102 Presser Foot, C. Set(Y5) T () 1
16 2157205 Presser Foot Stitch Tongue(Y5) i 1
17-1 2157121 Presser Foot, C. Set(Y5) I (8) 1
17-2 2157122 Presser Foot, C. Set(Y6) HI(#8) 1
18 2107631 Presser Foot(Lower) I (F) 1
19-1 2107650 Presser Foot Stitch Tongue(Y5) i 1
19-2 2107651 Presser Foot Stitch Tongue(Y8) M 1
20 2107670 Presser Foot Tape Guide BrFr—7HrR 1
21 001230 Screw(3/32-56 x 3.8) xRy 1
22-1 2157058 Presser Foot, C. Set(Y5, Y6) T (58) 1
22-2 2157083 Presser Foot, C. Set(Y8) I (1H) 1
23-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) /I 1
23-2 2157212 Presser Foot Stitch Tongue(Y8) I\ IE

AZ7000G-8



22

C DEVICE

AZ7000G-8



C DEVICE CHE 22
—
Ref.No Parts No. Description m 4 Amt. Req
1 2109932 C Device, Complete Set CZEM#) 1
2 0033939 Hose Band(1/4 inch) IR—=XIK R(1/440 2 F) 1
3 1094011 Hose Nipple(PT1/8 X 8) ==y I 1
4 1097000 Regulator(AR2000-01BG) L¥aL—% 1
5 009960 Screw(M5-0.8 X 16) xRy 2
6 000669 Washer ’ TJyviy 4
7 000600 Spring Washer ATV T Tvov 2
8 000009 Nut Fvk 2
9 1097001 Regulator Support L2 L —7BAR 1
10 006905 Wood Screw(g¢ 5.1 x 20) Y 2
11 0010263 Connector(EC6-PT1/8) AR5 1
12 1096000 Nylon Hose(4 x 6 x 2000mm) FAArYiR—2X 1
13 1298000 Air Valve, Complete Set I 7/NILT(HE) 1
14 0033938 Collar(6.4 x 13 X 9mm) IPIIVTEBNRRAS— 1
15 005040 Screw(11/64-40 x 85) xRy 5
16 0033937 Return Spring I 7N 7B/ 1
17 0033936 Air Valve Holder IZINILTERAE 1
18 0033935 Air Valve Stop ITFPINILTRAMwIS 1
19 000334 Nut Fvk 1
20 005505 Adjusting Screw(11/64-40 X 16) FEiRY 1
21 1090133 TAC Valve, C. Set TAC /XL T (#8) 1
22 0010052 TAC Valve TAC /LT 1
23 000623 Gasket Ry FY 2
24 0010112 Joint(l-4) #®F 2
25 0010290 Connector(EFC6-PT1/8) BF 1
26 0010310 Venturi Tube RNyFa1UE 1
27 0033940 Hose Band(3/8 inch) R—R/N R(3/81>F) 2
28 1096004 Vinyl Hose{12 x 18 x 1500mm) EZ—JLik—X 1
29 1096005 Vinyl Hose(12 X 18 x 500mm) EZ—Jlik—2XR 1
30 0011987 UL Clamp uLoss>7>7 3
31 009814 Wood Screw(¢ 3.1 X 20) ARY 3

AZ7000G-8



23

B3 DEVICE

AZ7003G-8/B3

AZ7000G-8



B3 DEVICE B3 %&E 23
L —"
RefNo Parts No. Description m A Amt. Req
1 2109907 B3 Device, C. Set B3EE) 1
2 2101133 Back Tack Cutting Unit RNV B (4R) 1
3 2101134 Thread Chain Cutting Knife Holder HABRGE 1
4 0023184 Thread Chain Cutting Knife X 1
5 0023169 Thread Chain Cutting KnifeHolder Spacer XERft& X ~R—1 1
6 003637 Screw(1/8-44 x 2.5) =87 2
7 004205 Screw(11/64-40 X 18) Ry 1
8 0024308 Thread Chain Holder FRET 1
9-1 0023182 Thread Chain Holder Spring(Standard) ZEE#R T/ V% (IB%) 1
9-2 0033711 Thread Chain Holder Spring{with Stronger Pressure) ZEER3.T /XK (/AR EZRLY) 1
10 000361 Adjusting Nut ERBI/NRBHF v b~ 2
11 000535 Washer AR 1
12 110044 Screw(M3-0.6 X 14) Exy 1
13 2101050 Cloth Plate JOX7L—k 1
14 0036905 Synchronizer Positioning Pin R gty 1
15 110009 Screw(M4-0.7 x 8) =3 1
16 0081848 Synchronizer Cushion RIYareEvysvyay 1
17 2157070 Presser Foot, C. Set(04) T () 1
18 2157000 Presser Foot Hinge il ) 1
19 110004 Screw(M4-0.7 x 8) IExy 1
20 2157020 Presser Foot(l.ower) HI(F) 1
21 2157204 Presser Foot Stitch Tongue(04) m 1
22 2107643 Finger Guard Za4vAH—-R 1
23 000444 Washer : Ty 1
24 005036 Screw(1/8-44 X 5.6) xRy 1
25 0034535 Thread Chain Guide ERAAR 1
26 004237 Screw(3/32-56 X 1.7) =8 1
27 2157040 Presser Foot Half-stay EEEH 1
28 110050 Screw(M3.5-0.6 x 4.5} Exy 1
29 2158042 Stitch Plate(0O4) #HiR 1
30 2109010 Differential Feed Dog By 1
31 2109011 Main Feed Dog &zl 1

AZ7000G-8



24

SC10 DEVICE

AZ7000G-8



SC10 DEVICE SC10&E 24
_

RefNo Parts No. Description m % Amt. Req
1 2151067 Lint Removal Pipe EEN1T 1
2 2151066 Pipe Clamp PASe A =T AV 2
3 110094 Screw(M4-0.7 X 6) xRy 2
4 2151059 Blowing Hole Screen W 2Ok 1
5 2151057 Wind Guide Plate(Front) JEE ()] 1
6 110001 Screw(M4-0.7 x 54) =% 2
7 2151058 Air Deflector B 1

AZ7000G-8



25
EXTRA PARTS

Feed Dog plated with Rubber S/8—¥1)
AZ7000G-8

11

16

AZ7000G-8



EXTRA PARTS 45 SE EB 2h
L
RefNo Parts No. Description m 4 Amt. Req
1 2109070 Differential Feed Dog BxEY 1
2 2109074 Main Feed Dog #axy 1
3 2109072 Differential Feed Dog(04) B 1
4 2109076 Main Feed Dog Bixl 1
5 2150157 Presser Spring I/ 1
6
7
8
9
10 2109349 Lower Looper(Special coating) TI—REFHEIA—FT 1> 1
11 2151015 Cloth Plate(Right) Unit JOX7L—MEH)FR) 1
12 110003 Screw(M3.5-0.6 X 6) Exy 1
13 000535 Washer Tyry 1
14 0020700 Edge Guide, Complete Set L ERGE) 1
15 110009 Screw(M4-0.7 X 8) xRy 1
16 0022430 Edge Guide, Complete Set T EE ) 1
17 0022432 Edge Guide YUTFER 1
18 001330 Screw(9/64-40 x 3.8) IRy 1
19 0022431 Edge Guide Swing-out Lever AAVTFINLIR— 1
20 000172 Conical Spring Washer MR Ty 2+ 1
21 004150 Screw(11/64-40 X 5.2) xRy 1
22 000334 Nut Fvhk 1
23 0022434 Edge Guide Swing-out Lever Holder XA > 7ok L/X\—BftE 1
24 005506 Screw(11/64-40 x 8) = 1
25 0022433 Edge Guide Swing-outLeverHolder Support A 1
26 0022437 Edge Guide Swing-out Lever Stop LIR—=Z ~wX 1
27 001227 Screw(1/8-44 x 3.8) Ry 1
28 0022435 Edge Guide Positioning Pin EREE LY 1
29 0022436 Positioning Pin Holder Spring EREELE HI/NR 1
30 001225 Screw(1/8-44 x 2.8) Ry 1
31 110047 Screw(M4-0.7 X 10) xRy 1

AZ7000G-8



EXTRA PARTS EXTRA PARTS

26
31.. | I

AZ7000G-8



MICELLANEOUS SUPPORTING BOARD
o~

2T RE %

26

Ref.No Parts No. Description m % Amt. Req
1 2150212 Belt Cover NIV A= 1
2 110015 Screw(M4-0.7 x 25) IEXRY 2
3 2150213 Supplementary Belt Cover ~JL B 20— 1
4 110013 Screw(M4-0.7 X 8) xRy 2
5 2100339 Supporting Board 2T 1
6 000070 Hanging Nut mUFyhk 4
7 009861 Hanging Bolt(Semi-submerged only) RURIL MEERDOH) 4
8 2101450 Spacer(15mm) BTIRAR—Y 4
9 2101451 Spacer(5mm){See the below) BRUIRANR—Y(TLER) 4

10 0020064 Supporting Board Rubber Cushion ZIiR T LR 8
11 000162 Washer(Semi-submerged) 7w v (3mR) 4
11 000162 Washer(Fuil-submerged) 7y v (ERR) 12
12 000016 Nut(Semi-submerged) >y M) 8
12 000016 Nut(Full-submerged) +v MeRR) 24
13 2100375 Chute(Upper) Support 22— M E)EfIR 1
14 005624 Screw(M4-0.7 x 10) Exy 4
15 2100337 Chute(Upper) Ya—hM L) 1
16 2100338 Chute(Lower) Ya—kT) 1
17 009864 Hanging Bolt(Full-submerged only) RUMRIL ~MEERDOH) 4
18 009871 Bolt(Full-submerged only) ML MEERDH) 4
19 0020057 SupportingBoardConnector(Full-submergedonly) S ik TE (&L D H) 2
20 0020045 SupportingBoardSleeve (Full-submergedonly) Z R A Y — 7 (&L DMH) 2
21 2100336 Supplementary Chute Cover Y a— hEBYAN— 1
22 000538 Washer ARTA 1
23 140011 Wing Bolt(M4-0.7 X 6) Fa IRk 1
24 2100374 Chip Receiver(Semi-submerged only) HIBZ4 (¥R DH) 1
25 350007 Wood Screw(¢ 3.5 X 16) RARY 2
26 0020078 Idler, C. Set(for Left Footing Pedal) 74 RS (fR) 1
27 0020077 Idler Support FA RZEGHR 1
28 009992 Screw(M4-0.7 X 10) xry 2
29 0020076 Idler FA1RZ 1
30 009995 Screw(M3-0.5 x 5) Yy 2
31 2150175 Timming Gauge(AZ7000G-8) FAZITF =Y 1
32 000676 Spring Washer Tyy 4
33 000666 Washer Ty 8

Note : Not necessary when the thickness of Table is 45mm.
(F) F— 7V OEZ45mmd & X IIRE,

AZ7000G-8



27

AZ7000G-8



THREAD STAND

P
<
jijy

N
~

RefNo Parts No. Description m % Amt. Req
1 09620694 Thread Stand, C. Set(4 Spools Type) %Y A& (#H)(4ARHE) 1
2 9620631 Column Cap A L*xvv”/ 1
3 9620670 Column Pipe(Upper) AT LIRS F (L) 1
4 9620689 Thread Guide Holder(Large) 4 RRILZ(K) 1
5 911002 Screw(M4-0.7 X 20) J12=37 1
6 911001 Screw(M4-0.7 x 12) XY 3
7 910001 Nut Fv bk 4
8. 9620673 Column Pipe Connector AZ LA T#HEFE 1
9 911006 Screw(Mb5-0.8 X 13) Ry 2

10 910000 Nut Fv bk 6
11 9620675 Column Pipe(Lower) S LIRAF(T) 1
12 930052 Washer TyTy 1
13 930053 Spring Washer ATV T Iy v 1
14 910003 Nut(M16-1.5) Fv b 1
15 9620702 Thread Hanger(2 Spools Type) ALY RNV H2ARA) 4
16

17 9620700 Thread Eyelet FALvyk 4
18 9620688 Thread Hanger Holder ALw RNV A+ 4
19 911060 Screw(M6-1 X 15) bRy 4
20 9620691 Thread Guide Arm HARF—LA 1
21 9620690 Thread Guide Holder(Small) FA RRILT (N

22

23 9620678 Spool Cushion AT7=NIvyzyv 4
24 9620679 Spool Pin A7—ILEh 4
25 9620680 Spool Mat A=y~ 4
26 9620681 Spool Seat Disc Zom 4
27 930055 Spring Washer ATV T Ty 4
28 9620665 Thread Guide(5 Spools Type) ALy RAA R(BARRKA) 1

AZ7000G-8



28

WARNING LABEL EE SN

3o
B
i
et

(2
>
=
—_
o
=

LABﬁL Parts No. Description
NI R 2]
é A |
Do not operate without eye guard 390140 [ CAUTION IN OPERATION
and safety devices.
Before threading, changing needie,
cleaning etc. switch off main switch.
= -]
AFE
<L TIIHET D,
R2{RERBEEDIIT VN
= 390143 FEEINIL
HEGEEET BT L, RIFIRS
BEZT>THS., £
BL. REZAPEH DR,
IR CREZEITS L,
AGBETE| cOn-2RIDLER
NANC ER Ay FEo ik
ADMNGER| ot hnmiiac s
9 e —Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power N
supply and wait BEIESL
more than 5 minutes
before opening. J
“Be sure to connect earth line”.
390145
T—RAIRN)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EMEAHRRINL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER : DO NOT INSERT FINGERS
gAﬂ’fﬁﬁ : THEBINL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

BREEEINIL




LIST of MAIN SPARE PARTS
(EE&mYAR)



29

AZ7000G-8 class LIST of MAIN SPARE PARTS(X B 2 k)

Main Parts|Needle Presser Presser Presser Stitch
Clamp Foot, Foot Foot Tongue
C. Set Hinge (Lower)
Models SHiEA I HIe o HI(T) HIom
AZ7000G-04-8 2159106 2157086 2157000 2107030 2107004
AZ7003G-04-8 2159106 2157050 2157000 2157020 2157200
04-8/K2 " 2157062 " " "
04-8/B3 U 2157070 " " 2157204
04-8/B3/K2 " 2157072 U " "
AZ7020G-Y5-8 2159106 2157057 2157000 2157020 2157205
Y5-8/K2 " 2157102 " " "
Y6-8 " 2157058 " " 2157206
Y6-8/K2 U 2157103 " " "
AZ7025G-Y5-8 2159106 2157118 2157000 2107631 2107650
Y5-8/K2 U 2157121 " " "
Y6-8 " 2157119 U " 2107651
Y6-8/K2 " 2157122 U " "
AZ7016G-02-8 2159106 2157185 2157002 0024505 0024506
AZ7120G-Y5-8 2159106 2157058 2157000 2107020 2157206
Y5-8/K2 " 2157102 " " U
Y6-8 " 2157058 " " 2157206
Y6-8/K2 " 2157103 " " "
Y8-8 " 2157081 " " 2157212
Y8-8/K2 " 2157083 " n "
AZ7125G-Y5-8 2159106 2157119 2157000 2107631 2157651
Y5-8/K2 " 2157122 " " "
Y6-8 " 2157119 " " 2157651
Y6-8/K2 " 2157122 " " "




Thread Stitch Differential Main Auxiliary Upper Lower

Chain Plate Feed Dog Feed Dog Feed Dog Looper Looper

Guide
2RI 1E §ttk HILE! %X IvE) BIL— TIL—

2158040 2109000 2109001 2109067 2109320 2109347

0034535 2158041 2109005 2109006 2109067 2109320 2109347
2107219 " 1/ " " " "
0034535 2158042 2109010 2109011 " 17} 17,
2107219 /4 1/ " " " "
0034535 2158043 2109005 2109006 2109067 2109323 2109347
2107219 " 1/ 1/ " 1/ n
0034535 2158044 2109009 " " 17 "
2107219 " " " " n 1/
0034535 2158043 2109005 2109006 2109067 2109323 2109347
2107219 " n" " 1/ /i n
0034535 2158044 2109009 " " " "
2107219 /4 " 1/ " 1/ /]
0022156 2108017 2109017 2109018 2109019 2109320 2109347
0034535 2158045 2109009 2109006 2109067 2109323 2109347
2107219 " " " " " "
0034535 2158044 " " 17| 7 "
2107219 1/ 1/ " " " "
0034535 2158047 " " " " "
2107219 " " " n 1/ "
0034535 2158045 2109009 2109006 2109067 2109323 2109347
2107219 1" " " '/} n" n
0034535 2158044 " 17 17} n "

2107219

1

n

1/

1/

"

1/




30

INDEX
AZ7000G-8 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(q)
000009 22 8 000666 26 33 004237 21 10
000010 2 6 000669 11 6 004237 23 26
000014 4 42 000669 22 6 004404 20 8
000014 9 35 000676 26 32
000016 26 12 000688 7 27 005036 8 43
000016 26 12 000690 11 34 005036 14 16
000035 6 26 000726 1 36 005036 15 8
000070 26 6 000755 20 5 005036 18 12
000162 26 11 000932 16 20 005036 19 10
000162 26 11 000933 16 21 005036 21 8
000172 14 34 005036 23 24
000172 25 20 001123 1 4 005040 22 15
000177 4 9 001196 14 43 005075 1 30
000178 4 7 001203 2 21 005345 6 31
000322 4 26 001225 14 42 005505 22 20
000334 14 35 001225 25 30 005506 25 24
000334 22 19 001227 25 27 005624 26 14
000334 25 22 001228 16 16
000361 23 10 001230 15 20 006035 4 24
000393 6 45 - 001230 19 12 006444 14 48
000419 13 30 001230 21 21 006816 1 22
000444 2 9 001330 25 18 006861 13 29
000444 8 42 001331 14 37 006905 22 10
000444 15 7 001892 20 29
000444 18 11 001900 6 23 007006 14 28
000444 19 9 007619 14 46
000444 21 7 003636 5 22 007623 20 21
000444 23 23 003637 1 10
000456 13 41 003637 2 23 009624 14 31
000526 5 23 003637 23 6 009814 22 31
000528 11 38 009861 26 7
000532 7 14 004097 8 45 009864 26 17
000533 14 27 004106 14 45 009871 26 18
000535 23 11 004131 16 6 009960 22 5
000535 25 13 004131 20 10 009992 26 28
000538 15 23 004138 16 10 009995 26 30
000538 26 22 004139 20 11
000561 11 39 004150 14 33 0010052 22 22
000567 6 48 004150 25 21 0010112 22 24
000567 13 6 004204 16 14 0010263 22 11
000600 22 7 004205 23 7 0010290 22 25
000623 22 23 004236 20 14 0010310 22 26
000629 9 26 004237 8 39
000644 1 5 004237 15 10 0011987 22 30
000644 4 25 004237 16 8
000644 17 8 ' 004237 18 14 0020004 1 15
000653 4 30 004237 19 14 0020005 1 16

000665 14 9 004237 20 7 0020016 2 22



Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page=2

Parts No. PageNo. Ref.No. Weight(g)

AZ7000G-8

0020045 26
0020057 26
0020064 26
0020076 26
0020077 26
0020078 26
0020118 4
0020137 1
0020271 8
0020350 11
0020401 12
0020491 14
0020496 7
0020538 11
0020538 13
0020700 25
0021450 20
0021451 20
0021456 20
0021457 20
0022156 16
0022215 4
0022430 25
0022431 25
0022432 25
0022433 25
0022434 25
0022435 14
0022435 25
0022436 14
0022436 25
0022437 25
0022443 14
0022444 14
0022445 14
0022446 14
0022447 14
0022448 14
0023169 23
0023182 23
0023184 23
0023473 12
0023580 16
0024083 4

20
19
10
29
27
26

6
29
44
44
18

2
13
36
44
14

30
26
28
27

7
46
16
19
17
25
23
40
28
41
29
26
47
49
32
36
38
39

5

9-1

4
26
22

4

0024084
0024095
0024130
0024130
0024156
0024156
0024157
0024157
0024308
0024421
0024446
0024503
0024505
0024506

0030255
0030748

0031111
0031831

0032604
0032879
0032919
0032952
0032962

0033024
0033627
0033711
0033935
0033936
0033937
0033938
0033939
0033940

0034293
0034535
0034535
0034535
0034535
0034535
0034867

0036905

0060297

4

2
15
19

4
14

4
14
23
16

2
16
16
16

11

15
18
19
23
14

23

14

3
25
21

1
14
56

5
55

8

5
20
15

4

9

13
27

8
9

34
23
24
12
11

14
24
9-2
18
17
16
14
2
27

49
38

9
13
13
25
25

14

51

0060297
0060297

0068202
0068517

0080503

0081848

0093090
0093303
0093864

0095027

100000
100001
100001
100001
100002
100073

110001

110001

110001

110001

110002
110002
110002
110003
110003
110004
110004
110004
110004
110004
110004
110004
110004
110004
110004
110006
110009

110009

110009
110009
110009

15
16

11
3

13

23

15
28

29
15

26

16

7
37
16

8

40
13
23
2
5
2

22
29
21

6
43
36
36
28
12
15
34



INDEX

AZ7000G-8 Page = 3
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
110009 25 15 110068 20 23 160002 6 4
110011 6 33 110070 12 24 160002 7 4
110012 1 12 110071 9 17 160002 9 23
110012 2 11 110073 4 29 160003 6 8
110012 3 9 . 110076 2 8 160003 7 8
110012 7 18 110094 24 3 160003 10 8
110012 8 8 110106 2 15 160003 12 29
110012 15 22 160007 5 2
110012 19 2 120006 6 6 160007 8 26
110013 1 33 120006 7 6 160007 11 21
110013 2 2 120006 9 b5 160007 12 10
110013 3 7 120006 10 b5 160016 6 19
110013 4 2 120006 11 2 160027 5 14
110013 4 20 120010 8 17
110013 6 46 120013 9 32 170032 2 5
110013 26 4 120017 1 28 170045 8 11
110015 26 2 120017 8 20 170060 4 34
110016 1 18 120027 12 12 170065 8 15
110016 11 43 120049 6 2
110017 11 45 120049 7 2 180001 8 12
110026 4 44 120049 9 2 180002 12 23
110026 12 33 120049 10 2 180002 16 24
110031 1 14 120049 13 4 180003 12 28
110033 11 26 180014 10 18
110035 7 12 130001 9 16
110036 10 17 130002 12 15 190001 11 41
110038 14 8 130003 3 25 190015 2 13
170042 20 32 130003 12 35 190016 4 10
110044 23 12 130020 4 40 190088 8 1
110045 1 6
110045 13 32 140000 11 17 210009 9 30
110046 7 26 140001 11 11
110047 14 50 140002 10 12 270001 20 25
110047 25 31 140003 6 13
110048 3 3 140004 9 21 300000 11 4
110050 8 36 140011 26 23 300004 1 27
110050 14 53 140012 14 5 300008 6 12
110050 15 12 140014 7 30 300008 9 20
110050 18 7 300008 10 11
110050 19 16 150004 3 10 300040 16 25
110050 21 12 300043 1 34
110050 23 28 160001 1 8 300106 10 19
110053 13 45 160001 5 4
110054 2 32 160001 8 31 310001 6 42
110064 3 19 160001 9 10 310005 6 40
110064 12 2 160001 11 33 310017 20 4
110064 17 7 160001 12 37 310065 9 28
110065 8 22 160001 13 3 310073 13 20



AZ7000G-8

Parts No. PageNo. Ref.No. Weight{g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No.

Page =4

Page No. Ref.No. Weight(g)

310089 6
310089 9
310080 13
310105 4
310109 5
320008 6
320008 13
320009 13
320012 13
320016 13
330000 3
330008 3
340061 8
350007 26
390183 2
390204 2
390205 2
910000 27
910001 27
910003 27
911001 27
911002 27
911006 27
911060 27
930052 27
930053 27
930055 27
1090133 22
1094011 22
1096000 22
1096004 22
1096005 22
1097000 22
1097001 22
1298000 22

16
24
42
18
25

47
11
23
46
47

17
16

6

.25

16
18
17

12
28
29

© h

13

2049401

2100006
2100009
2100011
2100012
2100014
2100032
2100035
2100037
2100047
2100050
2100052
2100088
2100088

2100098

2100099
2100105
2100117
2100134
2100136
2100137
2100138
2100144
2100145
2100152
2100160
2100161
2100161
2100161
2100162
2100164
2100165
2100166
2100167
2100168
2100173
2100174
2100176
2100177
2100189
2100192
2100199
2100211
2100215
2100215
2100218

1 35

—_

_—

—_—

—

-_—

—
OO OO NSNSNNNNNANOODONNOODODOOOODOOOONUTOOOITOONMNDMWLBWW— — — N~
w

—

2100219
2100221
2100227
2100229
2100241
2100242
2100243
2100244
2100248
2100249
2100251

- 2100252

2100253
2100256
2100257
2100259
2100262
2100263
2100264
2100266
2100267
2100269
2100271

2100272
2100275
2100276
2100277
2100278
2100279
2100280
2100283
2100284
2100288
2100289
2100318
2100336
2100337
2100338
2100339
2100346
2100349
2100353
2100354
2100374
2100375
2100385
2100502
2100518

10
9
9
4

11

11

11

11

11

11

11

11

11

11

11

11

11

11

11

11

11

11

11
5

12

12

12

12

12

12

12

12

11

12
3

26

26

26

26

16

14

14

14

26

26

14
6
8

9
19
15
38
14
13
15
16
9
10
3
28
30
35
46
48
31
37
47
12
32
27
42
29
21
22
19
20
27
16
13
17
20
25
8
21
15
16
5
23
6
7
4
24
13
1
28
19



INDEX

AZ7000G-8 Page = 5

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)

2100533 6 41 2101026 14 24 2109017 16 17
2100534 2 27 2101027 14 23 2109018 16 18
2100535 6 43 2101050 23 13 2109019 16 19
2100536 6 44 2101059 20 31 2109067 12 32
2100538 2 19 2100070 25 1
2100580 8 5 2101133 23 2 2109072 25 3
2100642 5 36 -2101134 23 3 2109074 25 2
2100642 6 20 2101416 17 12 2109076 25 4
2100667 9 25 2101418 17 13 2109320 14 54
2100671 11 22 2101435 14 3 2109320 15 14
2100672 11 23 2101450 26 8 2109320 16 27
2100673 11 24 2101451 26 9 2109323 9 29
2100674 11 25 2109347 10 15
2100851 9 34 2107004 14 14 2109349 25 10
2100854 9 33 2107030 14 13 2109907 23 1
2100856 2 31 2107219 18 16 2109932 22 1
2100861 3 13 2107219 21 9

2100864 1 20 2107631 15 17 2110026 3 6
2100865 12 1 2107631 19 6 2110027 3 5
2100866 12 4 2107631 21 18 2110181 5 3
2100867 12 b5 2107640 14 15 2110183 5 6
2100868 12 8 2107643 8 41 2110184 5 5
2100869 12 6 2107643 15 6 2110261 13 14
2100870 12 7 2107643 18 10

2100872 5 15 2107643 19 8 2111050 20 2
2100873 3 23 2107643 21 6 2111051 20 3
2100874 3 24 2107643 23 22 2111055 20 9
2100875 1 26 2107650 15 18-1 2111056 20 13
2100884 9 18 2107650 21 19-1 2111057 20 15
2100890 9 37 2107651 19 7 2111058 20 22
2100892 9 27 2107651 21 19-2 2111059 20 12
2100895 13 40 2107670 15 19 2111060 20 19
2100896 13 39 2107670 19 11 2111061 20 17
2100899 6 b5 2107670 21 20 2111062 20 16
2100900 9 1 2111063 20 6
2100902 10 © 2108015 16 13 2111066 20 18
2100903 9 22 2108016 16 11 2111067 20 20
2100918 3 20 2108017 16 12

2100921 3 2 2119323 17 17
2100928 13 18 2109000 14 21

2100929 13 19 2109001 14 22 2121234 17 9
2100957 13 15 2109005 12 30-1

2100961 3 11 2109006 12 31 2129420 2 29

2109009 12 30-2

2107011 20 24 2109009 18 2 2150015 1T 11
2101020 14 30 2109009 19 18 2150017 3 18
2101021 14 29 2109010 23 30 2150018 2 4
2101022 14 44 2109011 23 31 2150019 7 20



AZ7000G-8

Parts No. PageNo. Ref No. Weight{g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page =6

Parts No. PageNo. Ref No. Weight(g)

2150020
2150021

2150022
2150023
2150024
2150025
2150026
2150030
2150031

2150032
2150034
2150035
2150038
2150039
2150040
2150041

2150042
2150043
2150044
2150045
2150046
2150047
2150048
2150049
2150050
2150051

2150053
2150054
2150056
2150057
2150058
2150060
2150063
2150064
2150065
2150066
2150067
2150069
2150069
2150070
2150075
2150075
2150096
2150102
2150104
2150105
2150106
2150107

—
NOOO WO oI OTMOIONTUTOTO DNMRAMEBAMDNISOMNMNODNDW-N-SN

JUNNEE U [ p—
—_— o N

12

17
23
12
10
12
14
19
16
17
19
35

37

10
16
24
26
32
18
30
31
27
28
21
20
35
17
10
9
37
24
25
9
9
1
18
19
34
22
33

2150108
2150114
2150115
2150116
2150124
2150125
2150130
2150139
2150740
2150141

2150142
2150143
2150144
2150148
2150149
2150150
2150155
2150156
2150157
2150158
2150159
2150175
2150202
2150207
2150209
2150210
2150211

2150212
2150213
2150214
2150225
2150226
2150255
2150256
2150258
2150259
2150283
2150287
2150289
2150290
2150291

2150325
2150415
2150418
2150422
2150423
2150424
2150425

33
27
23
15
21
7
11
24
27
29
16
13
18
10
3
49
9
7
5
46
4
26 31
13 21
13 22
5 12

00 00 0100 00 O) 00 00 0 0000000 WONPDMPDSDMNMDMNRMN

N
()]
abdhph—=0w0W—-=00mMN

17 10

4 28
1 17
12 14
12 11
12 36
13 31
17 18

4 45
4 41
10 13
4 39

2150428
2150429
2150430
2150602
2150710
2150712
2150713
2150714
2150722
2150723
2150724
2150725
2150726
2150727
2150728
2151000
2151015
2151054
2151055
2151056
2151057
2151058
2151059
2151066
2151067

2157000
2157000
2157000
2157000
2157000
2157000

2157000

2157002
2157020
2157020
2157020
2157020
2157020
2157040
2157040
2157040
2157040
2157040
2157040
2157040
2157050
2157057

7
9
9
17
13
5
13
13
13
13
13
13
13
2
2
20
25
1
2
1
24
24
24
24
24

8
14
15
18
19
21
23
16

8
15
18
21
23

8
14
15
18
19
21
23
15

8

]
13
31
4
24
11
25
1
12
7
10
16
17
1
24
33
11
21
26
32
5

— N AN

32-1



INDEX

AZ7000G-8 Page = 7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2157058 8 32-2 3100061 13 33

2157058 18  3-1 3100129 5 8

2157058 21 22-1 3100329 13 35

2157062 21 1 3100345 13 34 )
2157070 23 17 3100370 6 38

2157072 21 13 ‘ 3100370 13 8

2157081 18 3-2 3100371 13 13

2157083 21 22-2

2157086 14 10 6200114 9 14

2157102 21 15

2157118 15 16-1 9620631 27 2

2157119 156 162 - 9620665 27 28

2157119 19 3 9620670 27 3

2157121 21 17-1 9620673 27 8

2157122 21 17-2 9620675 27 11

2157185 16 1 9620678 27 23

2157200 15 5 9620679 27 24

2157200 21 5 9620680 27 25

2157204 21 14 9620681 27 26

2157204 23 21 9620688 27 18

2157205 8 40-1 9620689 27 4

2157205 21 16 9620690 27 21

2157206 8 40-2 9620691 27 20

2157206 18 9-1 9620694 27 1

2157206 21 23-1 9620700 27 17

2157212 18 9-2 9620702 27 15

2157212 21 23-2
2157651 15 18-2

2158040 14 20
2158041 15 13
2158042 23 29
2158043 6 30-1
2158044 6 30-2
2158044 18 1-2
2158044 19 17-2
2158045 18 1-1
2158045 19 17

2158047 18 1

2159106 6 21
2159206 6 35
2159207 10 16
2159901 20 1

2160051 9 7
2160122 4 1



jamato

PYRSYUBERRAS
YAWATG SEWING MACHINE MFE. £0,LTD.

P/N 9710126(P)
No. 3 Edited in 2006.7

(AZ7000G-8) Printed in Japan 2006.7.2HD



	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THAESD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MACHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10]  LOWER LOOPER DRIVING MECHANISM
	[P10]  下ルーパ機構
	[P11]  FEED DRIVING CONTROL MECHANISM
	[P11]  前送リ調節機構
	[P12]  FEED DRIVING MECHANISM
	[P12]  送リ機構
	[P13]  LUBRICATING MECHANISM
	[P13]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14]  EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8
	[P14]  角メス及びサブモデル専用部品
	[P15]  AZ7003G-8, 7025G-8
	[P16]  AZ7016G-8
	[P17]  AZ7120G-8, 7125G-8(1)
	[P18]  AZ7120G-8(2)
	[P19]  AZ7125G-8(2)

	↓DEVICE/装置
	[P20]  K2 DEVICE(1)
	[P21]  K2 DEVICE(2)
	[P22]  C DEVICE
	[P23]  B3 DEVICE
	[P24]  SC10 DEVICE

	[P25]  EXTRA PARTS
	[P25]  特注部品
	[P26]  MICELLANEOUS SUPPORTING BOARD
	[P26]  受ケ板関係
	[P27]  THREAD STAND
	[P27]  糸立台
	[P28]  WARNING LABLE
	[P28]  警告ラベル
	[P29]  LIST of MAIN SPARE PARTS
	[P29]  主要部品リスト
	[P30]  INDEX
	[P30]  索引

